00-14 00-15 00-16 00-17/ 00-18 00-19




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 2 426728 MJTRIK M6 NUT M6

2 1 426729 FORHJUL FRONT WHEEL ASSEMBLY

3 2 426730 BLOK HUN FEMALE PAD

4 2 426731 BOLT M6X35 BOLT M6x35

5 1 426732 AFSTANDSB@JS COPPER SPACER

6 4 426733 BLOK HAN MALE PAD

7 2 426734 SKIVE WASHER

8 1 426735 BOLT M5X90 BOLT M5x90

9 1 426736 RZR NEDRE LOWER BAG CARRIER
ASSEMBLY

10 1 426737 LASEM@TRIK M5X90 LOCK NUT M5

11 2 426738 SKIVE WASHER

12 1 426739 BOLT M5X35 BOLT M5x35

13 1 426740 SAMLESTYKKE TASKE UPPER BAG CARRIER
ASSEMBLY

14 2 426741 HJUL KOMPLET WHEEL COMPLETE

15 1 426742 BOLT M5X60 BOLT M5x60

16 2 426743 SKIVE WASHER

17 3 426744 BLOK HUN FEMALE PAD

18 1 426745 SAMLESTYKKE HZJRE RIGHT BRACKET

19 1 426746 BOLT M5X90 BOLT M5x90

20 2 426747 SKIVE WASHER

21 2 426748 BLOK HUN FEMALE PAD

22 2 426749 PROP PLUG

23 2 426750 BLOK HAN MALE PAD

24 1 426751 STYRR@R @GVRE HANDLE ASSEMBLY

25 1 426752 LASEM@TRIK M5 LOCK NUT M5

26 1 426753 SAMLESTYKKE VENSTRE LEFT BRACKET

27 1 426754 LASEM@TRIK LOCK NUT

28 2 426755 SKIVE WASHER

29 3 426756 BLOK HUN FEMALE PAD

30 1 426757 BLOK HAN MALE PAD

31 2 426758 PROP PLUG

32 1 426759 BOLT BOLT

33 1 426760 CHASSIS BASE FRAME ASSEMBLY

34 1 426761 LASEM@TRIK M5 M5 LOCK NUT







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 2 426762 MJTRIK M8 NUT M8

2 2 426763 FIEDERSKIVE SPRING WASHER

3 2 426764 JUSTERINGSBOLT FRONT WHEEL ADJUSTING
BOLT

4 2 426765 AFSTANDSB@JS FRONT WHEEL SPACER

5 4 426766 NITTE RIVET

6 1 426767 AKSEL FRONT WHEEL AXLE

7 1 426768 FORHJUL FRONT WHEEL

8 1 426769 AKSEL FRONT WHEEL BAR

9 2 426770 LEJE FRONT WHEEL BEARING

10 2 426771 KRAVE FRONT WHEEL SPACER

11 2 426772 BESLAG FRONT WHEEL ADJUSTING
BAR

12 2 426773 MJTRIK M6 M6 HEXAGON NUT

13 2 426774 LASEM@TRIK M6 M6 LOCKNUT

14 1 426775 SELE TIL TASKE NEDRE LOWER BAG CARRIER







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 426776 SAMLESTYKKE NEDRE LOWER BAG CARRIER TUBE
2 1 426777 SP/AENDESTYKKE LOCK BUCKLE

3 6 426778 NITTE RIVET




13-10

QU
o

13-

13-01

™M
—
|
™M
—




POS QTY | PARTNUMBER | BESKRIVELSE DESCRIPTION

1 1 426779 BESKYTTELSE PROTECTIVE JACKET
2 1 426783 RETURFJEDER PULLING SPRING

3 1 426784 LAS SLIDE LOCK

4 1 426785 SAMLESTYKKE @VRE UPPER BAG CARRIER TUBE
5 7 426786 NITTE 5X13 5x13 RIVET

6 1 426787 SP/ANDESTYKKE UPPER BAG CARRIER
7 1 426788 BOLT M5X40 M5x40 BOLT

8 2 426789 SKIVE 5 5 WASHER

9 1 426790 AFSTANDSB@S COPPER SPACER

10 1 426791 LAS LOCK BUCKLE

11 1 426792 LASEM@TRIK M5 M5 LOCK NUT

12 1 426793 PINBOLT LOCK PIN

13 2 426794 STARLOCK DOMED STAR LOCK







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 2 426795 SKRUE ST4.2X32 ST4.2x32BOLT

2 1 426796 NAVKAPSEL REAR WHEEL COVER

3 1 426797 BAGHJUL REAR WHEEL COMPLETE

4 1 426798 GEAR CLUTCH

5 3 426799 SKRUE ST4.8X25 ST4.8x25 BOLT

6 1 426800 STOVDAKSEL REAR WHEEL INNER COVER




c4-16

24-08

24-06 24-07



POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 426801 NITTE 5X13 RIVET 5X13

2 1 426802 BESKYTTELSE PROTECTIVE JACKET

3 1 426803 RETURFJEDER PULLING SPRING

4 1 426804 PINBOLT LOCK PIN

5 2 426805 STARLOCK DOMED STAR LOCK

6 1 426806 GLIDELAS SLIDE LOCK

7 1 426807 SAMLESTYKKE MIDT UPPER CENTERNAL BEAMS

8 2 426808 LASEM@TRIK M5 M5LOCK NUT

9 1 426809 STYRHOLDER HOOK

10 1 426810 HOLDER HOOK LOWER COVER
BOARD

11 2 426811 SKIVE 5 5 WASHER

12 2 426812 BOLT M4X20 M4x20 BOLT

13 1 426813 DAEKSEL HOOK UPPER COVER BOARD

14 1 426814 HANDTAG @VRE HANDLE UPPER

15 2 426815 BOLT M6X40 M6x40 BOLT

16 1 420001 SCORECARD SCORE BOARD

17 1 426860 HAETTE CAP

18 1 426816 KONTAKT ROCKER SWITCH

19 2 426817 PRINTPLADE POT KNOB HOUSING

20 1 426818 KNAP POT KNOB

21 1 426819 AKSEL SPINDLE OF HANDLE
RUBBER GRIP

22 1 426820 GREB HANDLE GRIP

23 1 426821 HANDTAG NEDRE HANDLE LOWER

24 4 426822 SKRUE ST4.2X19 ST4.2x19 BOLT

25 2 426823 LASEM@TRIK M6 M6 LOCK NUT




33-32

33-31

33-30

33-29

L= l 33-28
b A 33-27
1 ||

w
@
N
Y
¥
17
/

w w

w w

Lol

— o
o e—— .

w
w
L
w
1‘|{? Bt
— =y L8 ‘z: =
5 . )
f
/
/
/
/
0
‘I‘ g\ -y — e

/
/
h

/
/
a
J—




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 2 426824 SKRUE M5X50 M5x50BOLT

2 2 426825 SATBOLT M5X70 M5x70BOLT

3 1 426826 SP/ANDESTYKKE BATTERY RETAINING STRAP

4 1 426827 BATTERIHOLDER 28AH BATTERY TRAY

4a 1 404460 BATTERI 12V 26AH BATTERY 12V 26AH

5 4 426828 SKRUE ST4.2X35 ST4.2x35 BOLT

6 11 426829 SKIVE 5 5 WASHER

7 11 426830 BLOK HUN FEMALE PAD

8 1 426831 STOTTE BATTERIHOLDER INSERTION OF BATTERY
TRAY

9 2 426832 PROP CONTROLLER WATER
PROOF PLUG

10 1 426833 CHASSIS HBJRE RIGHT BASE TUBE

11 2 426834 BLOK HAN MALE PAD

12 2 426835 HUS BEARING HOUSING

13 2 426836 SEEGERRING SPRING RETAINER

14 6 426837 PROP PLUG

15 2 426838 SKIVE 12 12 WASHER

16 7 426839 LASEM@TRIK M5 M5LOCK NUT

17 1 426840 STANG CROSSPIECE

18 2 426841 BESLAG EL-MOTOR MOTOR COLLAR

19 8 426842 SKIVE M4 4 WASHER

20 4 426843 LASEM@TRIK M4 M4 LOCK NUT

21 1 426844 PINOLSKRUE M6X8 M6x8 GRUB SCREW

22 2 426845 RORSTIFT 4X16 ?4x16ROLL PIN

23 1 426846 LEJE SHAFT HOUSING

24 1 426847 KUGLE ?4AXEL BALL BEARING

25 1 426848 ELMOTOR GEAR BOX

26 1 426849 HJULAKSEL REAR WHEEL AXLE

27 2 426850 SKRUE M4X20 M4x20BOLT

28 2 426851 SKRUE M4X45 M4x45BOLT

29 1 426852 CHASSIS VENSTRE BASE TUBE(LEFT)

30 1 426853 SATBOLT M5X40 M5x40 BOLT

31 1 426854 SATBOLT M5X60 M5x60 BOLT

32 1 426855 PLADE CONTROLLER BACK BOARD

33 1 426856 TAETNINGSRING CONTROL BOX SEAL

34 1 426857 PRINTPLADE CONTROLLER

35 2 426858 AFSTANDSB@S CONTROLLER SPACER

36 1 426859 SATBOLT M5X50 M5x50BOLT




	1_side
	1_sparepart_listCAJ6Q1KY
	2_side
	2_sparepart_listCAQMZQ72
	3_side
	3_sparepart_listCAE9DWK6
	4_side
	4_sparepart_listCAIIF60G
	5_side
	5_sparepart_listCAIIF60G
	6_side
	6_sparepart_listCAIIF60G
	7_side
	7_sparepart_listCAIIF60G



